
��������	�
	�

)RU�<RXU�6DIHW\�
5HDG�DOO�LQVWUXFWLRQV�FDUHIXOO\
6DYH�WKLV�PDQXDO�IRU�IXWXUH�
UHIHUHQFH

Form No. SP6455 Printed in Taiwan

	�

��

• 8VH�:LWK�5,'*,'�0RGHOV�76�����
DQG�76������%6������56������
73����/6��06����/6��:/������
$&����

• 6HOHFWHG�&UDIWVPDQ�0RGHOV



31

Repair Parts
Parts List for Herc-U-Lift Plus™ Caster Set

Model No. AC99500
RIDGID parts are available on-line at www.ridgidparts.com

Figure 1- Upper Assembly

Always order by Part Number - Not by Key Number

* Standard Hardware Item - May be purchased locally.

1

3

5
6

7

2

11

8

10

9

4

1

2
3

4

6

7

8

8

8
9

10

12

13

12
13

14

5

8

17

15

8
18

16

19

8

8

19

Key 
No. Part No. Description

1
2
  

3
4
5
6
7

8
9
10

829679
828793-5

828794-1
829678
827843
827851
829665-1

161255-6
829667
829717

Tube 23"
Screw Hex Head
w/Washer 1/4-20 x 2-1/2
Nut w/flange 7/16-14
Tube 11"
Leg Bracket
Caster
Carriage Bolt
1/4-20 x 1-1/2

* Nut Lock 1/4-20
Plug, Tube
Tube 8"

Key 
No. Part No. Description

11
12
13
14
15

16
17
18

19

829675
805583
829681
829661
828793-2

805461-2
147579
829685

828793-1

Tube 12" (no holes)
* Nut Jam 5/16-18
* Screw Set 5/16-18 x 5/8

Plate Asm
* Screw Hex Hd

w/Washer 1/4-20 x 2
* Screw Hex Hd 1/4-20x1/2
* Washer 1/4 x 41/64 x 1/16

Leg Bracket
(Band Saw Only)
Screw Hex Head
w/Washer 1/4-20 x 1-1/2



32

Repair Parts
Parts List for Herc-U-Lift Plus™ Caster Set

Model No. AC99500
RIDGID parts are available on-line at www.ridgidparts.com

Figure 2- Lower Assembly

Always order by Part Number - Not by Key Number

* Standard Hardware Item - May be purchased locally.

1

1

7
11

9

11

19

4

6

7

6

14

12

8

4

3

5

4

4

2

13

3

2

2

2

6

6

6

9

19

10

1013

15

16

15

16

17 18

6

5

7

7

6

6

20

Key 
No.

Part No. Description

1
2

3
4
5
6
7

8
9

828794-1
828793-5

829677
829667
829668
161255-6
828793-1

829673
829670

Nut Hex Flange 7/16-14
* Screw Hex Hd

w/Washer 1/4-20x2-1/2
Tube 13-7/8"
Plug, Tube
Tube 8-1/2"

* Nut Lock 1/4-20
* Screw Hex Hd

w/Washer1/4-20x1-1/2
Tube 12" (with holes)
Tube 6-3/4"

Key 
No.

Part No. Description

10
11
12
13
14
15
16
17
18
19
20

828794
829681
829674
827851
827837
829676
827843
829671
829672
805583
824301

Nut Hex Flange 5/16-18
Set Screw 5/16-18
Tube 16-1/2"
Caster Swivel 3"
Bolt U
Tube 6-1/2"
Bracket Leg
Spring
Chain
Nut Hex Jam 5/16-18
S-Hook



33

Repair Parts
Parts List for Herc-U-Lift Plus™ Caster Set

Model No. AC99500
RIDGID parts are available on-line at www.ridgidparts.com

Figure 3- Plate Assembly

Always order by Part Number - Not by Key Number

* Standard Hardware Item - May be purchased locally.

1

2

3

4

5

6

7

8

910

11

13

12

10

Key 
No.

Part No. Description

1
2
3

4

5
6
7

827848
829516
805550-2

806742

829783
829663
827832

Foot Pedal
Latch Cam

* Washer
7/32 x 7/16 x 1/16

* Screw Pan Hd Ty AB 
N10 x 1/2

Plate Foot
Bracket Latch
Spring Torsion

Key 
No.

Part No. Description

8
9

10
11

12

13

827833
828793-3

161255-6
829665

147579

SP6455

Bushing Mandrel
* Screw Hex Hd 

w/Washer 1/4-20x1-5/8
* Nut Lock 1/4-20
  Bolt, Carriage

1/4-20 x 5/8
* Washer

1/4 x 41/64 x 1/16
Owners Manual




